
Ballast Kit

INSTALLATION INSTRUCTIONS
Ballast Kit

M168093 25MAY12 (ENGLISH)

John Deere Horicon Works
M168093 (25MAY12)

PRINTED IN U.S.A.
COPYRIGHT © 2012
DEERE & COMPANY

Moline, Illinois
All rights reserved.

A John Deere ILLUSTRUCTION ® Manual

M168093-19-25MAY12





MX00654,00001AB -19-13AUG12-1/1

OUO2005,000009E -19-18MAY12-1/1

Continued on next page TH84124,00000F2 -19-13AUG12-1/2

Parts in Kit
Quantity Description

2 Ballast Weight Brackets
6 Carriage Bolts M6
2 Carriage Bolts M8
6 Locknuts M6
2 Locknuts M8
2 Suitcase Weights (supplied separately)

Parking Safely
1. Stop machine on a level surface, not on a slope.

2. Disengage mower blades or any other attachments.

3. Lower attachments to the ground.

4. Lock the park brake.

5. Stop the engine.

6. Remove the key.

7. Wait for engine and all moving parts to stop before you
leave the operator seat.

8. Close fuel shutoff valve, if your machine is equipped.

9. Disconnect the negative battery cable or remove
the spark plug wires (for gasoline engines) before
servicing the machine.

Install Ballast Weight Bracket
1. Remove bolt (A) and lift off access panel.

A—Bolt

M
X
T0
04
93
5
—
U
N
—
10
M
AY

12

M168093 (25MAY12) 1 Install Ballast Kit
090712

PN=3



TH84124,00000F2 -19-13AUG12-2/2

2. Remove front M8 carriage bolt (A) and replace it with
longer M8 bolt from kit. Do not install M8 locknut at
this point.

3. Line up holes (C) in ballast bracket (B) with holes in
footrest.

4. Install three M6 carriage bolts and three M6 locknuts.
Insert M8 carriage bolt through hole in bracket and
secure with M8 locknut. Tighten to

Specification
M6 Carriage
Bolt—Torque..................................................................................20 N·m

11 lb.-ft.
M8 Carriage
Bolt—Torque..................................................................................22 N·m

16 lb.-ft.

5. Repeat steps on other side.

6. Install access panel.

A—Hole
B—Ballast Bracket

C—Ballast Bracket Holes

M
X
T0
04
93
6
—
U
N
—
13
A
U
G
12

M168093 (25MAY12) 2 Install Ballast Kit
090712

PN=4


	M168093_19_25MAY12.pdf
	Contents
	Parts in Kit
	Parking Safely
	Install Ballast Weight Bracket


	M168093_28_25MAY12.pdf
	Table des matières
	Pièces du kit
	Stationnement en toute sécurité
	Pose des supports de masse de lestage


	M168093_29_25MAY12.pdf
	Inhalt
	Im Nachrüstsatz enthaltene Teile
	Sicher parken
	Halterung für Zusatzgewicht montieren


	M168093_39_25MAY12.pdf
	Indice generale
	Componenti del kit
	Parcheggio sicuro
	Installazione staffa per pesi di zavorra


	M168093_63_25MAY12.pdf
	Índice
	Piezas del kit
	Estacionamiento seguro
	Instalación del soporte de contrapesos de lastre



